TUV Rheinland Nederland B.V.

Return address: P.O. box 337, 7500 AH Enschede, The Netherlands

Forbo Flooring Coral N.V.
Att.: Mr. R. Koomen

P.O.Box 17
1560 AA
KROMMENIE
The Netherlands
Report

Project number : 89202643
Report number : 89202643.02br

Received:
A sample of floor covering, entrance mat, marked as: “Coral Brush FR”;
TUV sample reference: MT12-36545.02.

Request:
Classification of burning behaviour according to EN 13501-1:2007.

Test method:
Identification parameters : EN 1307.

Ignitability (direct impingement of flame) : EN ISO 11925-2.
Reaction to fire (radiant panel) : EN ISO 9239-1.

Results:
See page two up to and including three.

Appendix:
See page four up to and including eleven.

Statements:

The test results only relate to the behaviour of the test specimens of the examined
product under the particular conditions of the test in laboratory conditions; they are not
intended to be the sole criterion for assessing the potential fire hazard of the product in
use. The method might not be suitable if the product is exposed to much larger flames

or heat radiant sources.

The validity of this report will expire five years after its issue or directly after
alterations or modifications of the examined product (combination)(s) and/or the
criteria. This report shall not be reproduced, except in full, without the written

approval of the testing laboratory.
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TEST RESULTS

»  Identification parameters EN 1307:2008

Type of manufacture . Tufted
Type of pile . Cut pile
Type of use surface : Tonal effect
Type of secondary backing . Latex backing (synthetic)*
Pile Fibre : 100% PA*
Total mass per unit area g/m’ : 3549
Effective pile mass, g/m’ : 658

Total thickness, mm . 8.9
Thickness of the pile, mm 2506

Pile density, g/’cm3 :0.118
Gauge (G), inch 1 5/32
Stitches/10 cm :23.0
Number of tufts/m* : 57,960

* = manufacturer's declaration

» Ignitability EN-ISO 11925-2:2010

Conditioning time, climate :6days,23+2°Cand 50+ 5%
Date of testing :29-10-2012
Description of substrate : 6 mm, Fibre cement board, 1800 kg/ms.
Flame application : Surface.
Application time : 15 seconds.
Direction: In production Across production
Total burning time‘(lS s) 15 15 15 15 15 15
Flame tip reaches 150 mm

no no no no no no
(s)
Extent of damaged area, 90 90 90 80 20 20
length (mm)
E)l(tenl of damaged area, 13 13 12 13 13 13
width (mm)
Material melts (yes/no) yes yes yes yes yes yes
Shrinks away” (yes/no) no no no no no no
Glowingl(sec) no no no no no no
Flaming debris (yes/no) no no no no no no
Ignition of filter paper

no no no no no no
(yes/no)

1 Inclusive a flame application time of 15 or 30 seconds with surface or edge impingement
2 Shrinks away from flame without being ignited
3 The time at which it occurs and its duration

A TUVRheinland®

Precisely Right.

Date
14 December, 2012

Project number
89202643

Report numhber
89202643.02br

Article
Coral Brush FR

Page
211



TEST RESULTS — follow-up

» Radiant Panel test ISO 9239-1:2010

Date of testing :29-10-2012 (1+2) and 05-11-2012 (3+4)
Conditioning time, climate :4days,23+£2°Cand 50+ 5%
Description of substrate : Fibre cement board, 8+2 mm 18004200 kg/m’
conforming to EN 13238.
Sampling procedure : By contractor,
Description of cleaning used  : None.
Fixing method : None, loose laid.
Test Flame CRF Peak light Smoke
specimen, spread attenuation | production
orientation (cm) (kW/ml) (%) (%.min)
1, L 6.0 10.8 21 9
2,1 6.0 10.7 1.6 4
3,1 8.0 10.4 3.1 14
4, 1* 10.0 10.2 3.2 11
Mean 8.0 10.4 2.7 10

Remarks: No flashing, transitory- or sustained flaming,
All specimen extinguished naturally

CONCLUSION

According to EN 13501-1:2007 the tested sample of the aforementioned quality
Coral Brush FR, meets the requirements of Class By - s1.

~ \l % /
Author: Review: >l d gl 2
Mrs, 1. Pigyi Mr. R. Boerboom &'" '

Al rights

No part of this report may be reproduced, provided to and/or examined by third parties, and/or published by print,

phetoprint, microfilm, in electronic form or any other means without the explicit previous written consent of TUV
Rheinland Nederland B.V.

In case this report was drafted within the context of an assigmment to TUV Rheinland Nederland B.V., the rights and

obligations of contracting parties are subject 1o the General Terms & Conditions for Advisory, Research and

Certification assignments to TUV Rheinland Nederland B.V. and/or the relevant agreement concluded benween the

contracting parties.
© 2010 TUV Rheinland Nederland B.V.

A TUVRheinland®

Precisely Right.

Date
14 December, 2012

Project number
89202643

Report number
89202643.02br

Article
Coral Brush FR

Page
3/M1



APPENDIX I: Flooring Radiant Panel Single Specimen Report

Regwit piodused with the e Tearing, Tectmotogy FRPSol sofiware

Flooring Radiant Panel Single Specimen Report

Standard : ENISO 9239-1:2002

Laboratory : TUV Rheinland Nedertand B.V,
Sponsor : Fotbo - Coral Brush FR - 89202643 - ipk
Dale of fest :0cl, 292012

Specimen description P MT12-36545.02

Test name s Across #1

File name : DAFRPFILES\12100043.CSV

Test number in serics i

Flux calibration file name  ; CAFRPSOFTACALIB\FLX12012.CSV

Thickness (mm)
Densily (kg/m7)

Test duration 12 minules 23 secomds (743 5)
Substrate used? P Yey

Substrale : Caletum silicate

Fixing method : none

Conditioned? tYes

Conditioning (emp. (°C) 223

Conditioning RI1 (5¢) 130

Test Results

‘Time to ignition : 2 minutes 02 seconds (122 5)
Time to flumeoul ¢ 12 minutes 18 seconds (738 s)
Extent of burning (mm) 160

Critical Hux at extinguishmen! (kW/m?) 1>= 109

HE-10 (kW/m”) 210,78

HE-20 (kW/m?) 1= 109

HF-30 (kW/n") 2= 109

Flame spread at 1) minutes (mm) 150

Flame spread at 20 minutes (mm) HES |

Flame spread al 30 minuies (mm) -1

Peak light atlenuation (%) 12,08

Time to peak light attenuation : O minutes [0 seconds (370')
Tolal integrated smoke (%.min) :8.7

Potential clussification : A2(/B(M)

Smoke produetion classilieation sl

Ihiese results relate anly (o the behaviour of the specimens of the preduct ander the particalar conditions of the test: they
are pot iniended o be 1he sabe criterion for assessing the potential fire hagard of the product in use.
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Fropart puadused weth the Uiee Testing Technatogy TS0l soltware
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Comments

Specimen extinguished naturally.
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Fhese resulis selate anly wike hehuviour of the specimens of the produes under the particular conditions of the test: tkey
are not intended (0 be the sole criterion for assessing the polentiol lire hazard of the product in ise.
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APPENDIX I: Flooring Radiant Panel Single Specimen Report 14 December, 2012
Project number
89202643
Wepsnt pivdased witk the Fire Testing Techrology FRPSoN soltwne jage Raport number
89202643.02br
Flooring Radiant Panel Single Specimen Report Akl

Coral Brush FR

Standacd 1 BN [SO 9239-1:2002

Laboratory : TUV Rheinland Nederlund B.V., Page

Sponsor : Fotho - Coral Brush FR - 89202643 - ipk 6/11

Date of test 1 0ct. 29 2012

Specimen description : MT12-36545.02

Test nume : Prod #1

File name : DAFRPFILESYI 2100042,C8V

Test number in series 14

Flux calibration file name 1 CAFRPSOFIVCALIB\FLX 12012.C5V

Thickness (mm)
Density (kg/m?Y)

Test durition ¢ 12 minutes 41 seconds (701 )
Substrate used? : Yes

Substrate » Caleium silicate

Fixing method L none

Conditioned? : Yes

Conditioning temp. (*C)  :23

Conditioning RH (%) L 50

Test Results

Time (0 ignition : 2 minutes U8 seconds (128 s)
Time to thumeoul ¢ 12 minutes 38 scconds (758 5)
Extent of burning (mm) 100

Critical flux at extinguishment (KW/m?) 1= 109

HF-10 (k\W/m?) : 10,60

HE-20 (k\W/m?) >= 109

HE-30 (kW/m?) i>= 109

Flame spread at 10 minutes (mm) 160

Flame spread at 20 minutes (mm) -l

Flame spread ai 30 minutes (mm) el

Peak light attenuation (%) L IS7

Time to peak light attenuation : 5 minutes 59 seconds (359 %)
Total integrated smoke (Y%.min) s 440

Polential classitication L A2()/Th)

Smoke production classification 15l

hese resulis relate only 10 the bebaviour of the speeimens of the product uider the parwala conditions of thy test; they
are nol Intented o be the sole eriterinn [or ussessing the patential fire hazard of the produdt in use.



APPENDIX I: Flooring Radiant Panel Single Specimen Report

Repart producad watt ke Fire Testieg Tedhaclogy TRESaM softwae

Smoke Graph
100,
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Test name : Prod #1
File nume : DAFRPEILESY2100042.CSV

Rake Results

P 2

Position (mun) Tinse (3) Flux (kW/m2) Qsh (MJAm?) Position (mm) Time (s) Flux (kW) Qsb (M)/m?)

[y 46 0.7 4477 510 - 3.0
110 - 1L - Soli . 3.0
161 . 9.5 . 6l . 25
210 . 8.y - 66{1 - 2.1
260 - .9 - 710 - 1.8
il - 6.9 . 70t - L6
RIED] - 6.0 - {1 - 14
410 - 5.1 - 860 - 1.3
d64) - 4,2 - 210 - 1.2
Comments

Specimen extinguished naturally.

These resulis relate only w the behaviour of the speeimens of the product undes the patticular wnditions of the test; they

are mol intended 10 he the sole enterion for ussessing the potential fire hazard of the product in use.
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Tepott preduced with the Fite Testing Tecbrology FRESoN sallwere

Flooring Radiant Panel Single Specimen Report

Standand
Laboratory
Spunsor
Date ol test

Specimen description
Test name
File name
Test number in serics

Flux calibration file name

Thickness (mm)
Density (kp/m?)

Test duration

Substiate used?
Substrate

Fixing method
Conditioned?
Conditioning temp. (*C)
Conditioning R (%)

Test Results

Time to ignition

Time {o Tameout
Extent of burning (mm)

Critical flux at extinguishment (kW/m?)

HE-10 (KW/m?)
L-20 (KW/m#)
HEF-30 (kW/m?)

c EN[SO 9239-1:2002

S TUV Rheinland Nederland B V.

: Forbo - 89202643 - Coral Brush FR - IPK
s Nov, 052012

s MT12-36545.02

: Prod #2

: DAFRPFILESAL2TIO005.CSV
HE )

: CAFRPSOFT\CALIB\FLX 12012.CSV

: 13 minutes 01 seconds (781 s)
cYes

: Calcium silicate

s udhesive |oose lad

:Yes

:23

: 50

: 2 minutes 18 seconds (138 5)
: 12 minutes 59 seconds (779 5)
180

ce= 109

2 1041

= 100

r2= 109

Ilame spread at 10 minutes (mm)
Flame spread at 20 minutes (mm)
Flame spread at 30 minutes (mm)
Peak light attenuation (%)

Time o peak light attenuution
Tolal integrated smoke (%.min)
Potential classification

Smoke production classification

These resafts eelate ouly 1o the bebavioo ol he speaimens ol the product under the particulan sonditons of the et they

(80

tel

-l

RN

10 minutes 24 seconds (624 5)
1 13.93

$ A2()/B()

|

are nol inteaded 10 by the sole criterion Tor assessing the potentiol fire huzard ol the product in use.
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Project number
89202643
Report prodined with the Fire Testieg Technology FRESol sottwire page 2
Report number
. 89202643.02br
Smoke Graph
100 Article
Coral Brush FR
L Page
911
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20

Transmission/Attenuation (%)
&

i I I

0 ——

0.0 2.5 5.0 75 10.0 12,5 15.0
Time (min)

Test name : Prod #2
File nume  : DAFRPFILES\I 21 10005.CSV

Rake Results
Pasition (nun) Time (8) Flux (kW/m?) Qsh (MIm?) Posilion (mm) Time (s) Flux (kKW/m*) Qsb (Ml/in?)
o) 135 1.7 3.363 510 . 16 -
Lo - 10.0 - 360 - 3.0 -
1600 - 9.5 . Gl - 23 -
210 - K9 . 66l 2.1 -
260) - 7.9 - 710 . L8
3 . "Y - 60 - 1.6
kil - (IR . BN - 1.4
410 - 5.1 - 86{) - 1.3
460 - 4.2 . 910 1.2

Comienis
Specimen extinguished naturally,

These results telate only 4o (he behaviour of the specimens of the prodect under the particalas conditions of the test; they
aie il intenaded 10 be the sule criterion for assessing the potential fire hazard of the produect in use.




Hepnnt prostiat wath the Fure Testing Techaohugy FRESaf sofiware

IFlooring Radiant Panel Single Specimen Report

APPENDIX I: Flooring Radiant Panel Single Specimen Report

Standard : EN IS0 9239-1:2002

Luboratory 2 TOV Rheinland Nederland B.V.

Sponsor : Forbo - 89202643 - Coral Brush FR - IPK
Dale of lest : Nov, 05 2012

Specimen description s MT12-36545.02

Test nane : Prod #3

File name : DAFRPEILES\12110006.C8Y

Test number in series cd

Flux ealibration file name @ CAFRPSOFNCALIB\FLX12012.C5V

Thickness (mm)
Density (kg/m?)

Tesl churation

: 12 minutes 46 seconds (766 8)

Substrate used? s Yes

Substrate : Caleium silicate
Fixing method L none
Conditioned? : Yes
Conditioning temp. ("C) a3
Conditioning R (%) 150

Test Results

Time to ignition

Time to Nameoul
Extent of burning (mm)

Critical Mux at extinguishment (kW/m?)

HE-10 (kW/m?)

HE-20 (kW/m?)

HF-30 (KWim?2)

Flume spread at 10 minutes (mm)
Flame spread at 20 minutes (mm)
Flame spread at 30 minutes (mm)
Peak light attenuation (%)

Time o peak light attenuation
Total integrated smoke (9e.min)
Potential classilication

Smoke production classification

These sesulis selate anty to the behaviows of e specimens of te product under the panticular conditions of the fest; they

: 2 minutes 02 seconds (122 5)
: 12 minutes 41 seconds (761 5)
2100

(o= 109

: 1016

2= 109

1= 109

100

1=l

t-1

1324

: 7 minutes 08 seconds (428 s)
(11,17

s A2)/B(N)
HE) |

sre i intended 12 be the sole eriterion fur assessing the patential lire hazard of the prodoct in use,

pazc |
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Project number
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Report producesd with e Fire Testieg Technology FRESal software page 2
Report number
. 89202643.02br
Smoke Graph
100 Article
Coral Brush FR
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Test name : Prod #3
File name  : DAFRPFILES\I21 10006.C8V

Ruke Results

Position (mm) Time (s) Flux (kW/m3) Qsh (M)in?) - Position (mm) “Time (s) Flus (xW/m?) Qsh (MJ/n?)

o EY)] 10.7 3724 S - 16
L1 : 100 : s60 - 30
160 . 9.5 - 610 . 25
20 . 8.9 . 6ol - 2l
264) - 7.9 . 710 . 1.8
30 : 6.9 . 760 - 1.6
A - 0,0 - Bl - 1.4
4o : 5.1 = 860 e 1.3
460 s 4.2 : 910 . 1.2
Comments

Specimen extinguished naturally.

These results refate only 1 the bebaviour of e specimens of the prodict uader the parlicular conditinns of the test; ey
are nuinlended trbe the sole criterion for assessing the potential fire hazand of the product in use.




